
1 2 3 4 5 6 7 8 9 10 11

12 12 12 17 1 2

14 15 16 10 11 10 1112 13

1215

 
Redexim-Charterhouse Eliminator  pag 01 code 0834 

 
 PART # DESCRIPTION REMARKS QUA 
1 2490825 Top Link Pin  2 
2 523.051.000 R-Pin Ø5  2 
3 544.121.120 Straight Connector 12 mm  1 
4 543.170.410 Flow reducer G3/8 x 12 mm  1 
5 830.080.080 Self Lock Nut M8  1 
6 547.150.150 Hose Clamp Set 2 x 15 mm  1 
7 547.300.510 Cover Plate  1 
8 802.080.500 Bolt M8 x 50  1 
9 541.171.850 Hose, L= 1850 mm  2 
10 874.210.020 Cupper Washer G1/2  4 
11 545.210.800 Quick connector male 1/2"  4 
12 874.170.020 Cupper Washer G3/8  5 
13 543.170.170 Nipple male 3/8“ x male 3/8”  1 
14 536.170.700 Return Valve  1 
15 544.170.120 Nipple 3/8”x12 mm  1 
16 541.171.250 Hose, L =1250 mm  2 
17 534.307.200 Hydraulic Cylinder  1 

     
     
     
     
     
     
     
     
     
     
     
     
     

 



6

7

8

9

10

11

4

14131110513

4131491214

12

15

1

2

3

4

141312141312

Redexim-Charterhouse Eliminator  pag 02 code 0834 
 
 PART # DESCRIPTION REMARKS QUA 
1 544.170.120 Nipple 3/8”x12 mm  2 
2 874.170.020 Cupper Washer G3/8  2 
3 830.060.060 Self Lock Nut M6  2 
4 541.174.080 Hose, L= 4080 mm  1 
5 541.171.550 Hose, L= 1550 mm  1 
6 544.124.126 T-Connector  1 
7 536.350.650 Flow Reducer  1 
8 802.060.550 Bolt M6 x 55  2 
9 541.172.600 Hose, L= 2600  1 
10 544.130.402 Nipple 1/2” x 12mm  4 
11 874.210.020 Cupper Washer G1/2  4 
12 547.300.510 Cover Plate  7 
13 547.150.150 Hose Clamp Set 2 x 15 mm  7 
14 802.080.400 Bolt M8 x 40  7 

     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     

 



6

511

10

9

8

4

5

1

2
3

7

 
Redexim-Charterhouse Eliminator  pag 03 code 0834 

 
 PART # DESCRIPTION REMARKS QUA 
1 804.120.300 Bolt M12 x 30  1 
2 864.120.030 Washer M12  1 
3 468.082.500 Torque Support  1 
4 884.080.320 Key 8x7x32  1 
5 830.120.120 Self Lock Nut M12  3 
6 472.400.800 Coupling Bush  1 
7 884.080.250 Key 8x7x25  1 
8 804.120.400 Bolt M12 x 40  2 
9 532.251.500 Hydraulic Motor  1 
10 818.080.080 Set Screw M8 x 8   2 
11 456.010.014 Shaft Cover   1 

     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     

 



6510987

5

17

15141312

3

6

5

4

1

2

12

16

18

11

19

18

13

14

11

16

TOOLS

20

21

22

 
Redexim-Charterhouse Eliminator  pag 04 code 0834 

 
 PART # DESCRIPTION REMARKS QUA 
1 900.280.402 Safety Label Manual  1 
2 848.901.200 U-Bolt Complete  2 
3 991.140.600 Cover Toolbox  2 
4 991.143.400 Manual  / Toolbox Empty  1 
5 523.030.750 R-Pin Ø3 mm  3 
6 2490860 3-Point Bottom Pin  2 
7 804.080.200 Bolt M8 x 20  4 
8 866.080.020 Spring Washer M8  4 
9 629.210.190 Protection Cover PTO  1 
10 900.260.422 PTO Label 350-540  1 
11 933.280.402 Safety Label  2 
12 947.260.406 Label Eliminator Big  1 
13 900.260.403 Logo Label  2 
14 949.260.400 Label Eliminator  2 
15 804.160.250 Bolt M16 x 25  2 
16 900.260.414 Decall Ruler Cut to right size 2 
17 822.160.360 Eye Nut M16  2 
18 947.260.200 Decall Verti-Art  2 
19 414.251.750 Top Link Pin  1 
20 949.120.200 Manual  1 
21 468.083.060 Toolset  1 
22 613.805.100 PTO Complete  1 
     
     
     
     
     
     
     
     

 



2193

3

2

1817

3
2

8

10
11

12

14

9

1 32

15

7654

13

16

 
Redexim-Charterhouse Eliminator  pag 05 code 1220 

 
 PART # DESCRIPTION REMARKS QUA 
1 464.043.250 Cover Strip  1 
2 804.080.250 Bolt M8 x 25  21 
3 864.080.030 Washer M8  21 
4 830.080.080 Self Lock Nut M10  4 
5 456.105.062 Side Cover  1 
6 472.151.600 Stud  4 
7 826.100.100 Nut M10  4 
8 456.090.063 Right Cover  1 
9 456.063.063 Left Cover  1 
10 864.120.030 Washer M12  2 
11 804.120.160 Bolt M12 x 16  2 
12 456.072.014 Safety Cover  1 
13 830.160.160 Self Lock Nut M16 Only on older versions check on machine! 2 
14 468.021.500 Cover Bearing Only on older versions check on machine! 1 
15 864.160.030 Washer M16 Only on older versions check on machine! 2 
16 406.160.220 Distance Bush Only on older versions check on machine! 2 
17 456.042.020 Right Small Cover  1 
18 456.056.020 Center Small Cover  1 
19 456.037.020 Left Small Cover  1 
     
     
     
     
     
     
     
     
     
     
     

 



4

1

2

6

13

5

2

3

4

5

7

8

9

6

10

12

11

1

11

 
Redexim-Charterhouse Eliminator  pag 06 code 0834 

 
 PART # DESCRIPTION REMARKS QUA 
1 866.080.020 Spring Washer M8  2 
2 864.120.030 Washer M12  2 
3 820.080.200 Mushroom Head Bolt M8 x 20  1 
4 804.080.200 Bolt M8 x 20  2 
5 464.030.400 Bracket  2 
6 830.080.080 Self Lock Nut M8  2 
7 804.100.250 Bolt M10 x 25  2 
8 470.030.400 Bracket  1 
9 830.100.100 Self Lock Nut M10  2 
10 468.029.153 Funnel  1 
11 830.080.030 Washer M8  2 
12 804.080.700 Bolt M8 x 70  2 
13 820.080.650 Mushroom Head Bolt M8 x 65  1 

     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     

 



8

21

5
4

6

4

11
8

3

3

11
8

11
3

5

9 10 3 5

7

12

3

 
Redexim-Charterhouse Eliminator  pag 07 code 0834 

 
 PART # DESCRIPTION REMARKS QUA 
1 830.100.100 Self Lock Nut M10  2 
2 468.061.000 Bracket Reaction Arm  1 
3 830.080.080 Self Lock Nut M8  18 
4 820.080.200 Mushroom Head Bolt M8 x 20  6 
5 464.030.400 Bracket  6 
6 833.100.300 Bolt M10 x 30  2 
7 802.080.650 Bolt M8 x 65  1 
8 804.080.020 Bolt M8 x 20  6 
9 464.041.490 Clamp Strip  1 
10 446.039.149 Rubber Strip  1 
11 830.120.030 Washer M12  6 
12 468.029.145 Guide Plate  1 

     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     

 



1

82

8

1615

8

131211109

17

3

4

5

6

7

14

111213

 
Redexim-Charterhouse Eliminator  pag 08 code 0834 

 
 PART # DESCRIPTION REMARKS QUA 
1 878.060.300 Roll Pin Ø6 x 30  2 
2 408.300.750 Adjustment Bush  2 
3 472.300.830 Adjustment Bush  2 
4 474.240.500 Spindle Nut  2 
5 826.160.160 Nut M16  2 
6 426.164.200 Spindle  2 
7 864.160.030 Washer M16  4 
8 830.160.160 Self Lock Nut M16  6 
9 802.120.650 Bolt M12 x 65  4 
10 468.151.132 Bearing Spacer  4 
11 742.200.330  Bearing UCFL 204                                                                                                                   4 
12 830.120.120 Self Lock Nut M12  8 
13 488.201.400 Roller  2 
14 804.120.350 Bolt M12 x 35  4 
15 466.051.450 Lock Plate Height Adjustment  2 
16 804.160.450 Bolt M16 x 45  4 
17 464.103.500 Roller Guide  2 

     
     
     
     
     
     
     
     
     
     
     
     
     

 



16

1 2 3 4

6

5

10 11 12 13 14

7

8

9

6 15

23

22

21

20

19

18

21

30

24

26

27

24

28

29

5

6

17

25

 
Redexim-Charterhouse Eliminator  Pag 09 code 1220 

 

 PART # DESCRIPTION REMARKS QUA 
1 622.144.271 Gearbox  1 
2 472.357.700 Drive Shaft  1 
3 820.121.300 Mushroom Head Bolt M12 x 130  1 
4 864.160.031 Large Washer M16  1 
5 884.080.450 Key 8x7x45  2 
6 830.160.160 Self Lock Nut M16 Check on machine 6 
 830.120.120 Self Lock Nut M12 Check on machine 4 

7 742.300.480 Bearing UELFL 206  1 
8 866.120.020 Spring Washer M12  4 
9 804.120.250 Bolt M12 x 25  4 
10 494.156.155 Main Frame  1 
11 804.160.450 Bolt M16 x 45  2 
12 646.021.503 Pulley SPB 150-3  1 
13 648.302.517 Taperlock 2517 – Ø30mm  1 
14 826.120.120 Nut M12  2 
15 486.330.917 Brush Check on machine, rotor shaft Ø25mm (1”) 1 
 486.350.919 Brush Check on machine, rotor shaft Ø35mm (1.4”) 1 

16 884.080.500 Key 8x7x50 Check on machine, rotor shaft Ø25mm (1”) 1 
 884.100.500 Key 10x8x50 Check on machine, rotor shaft Ø35mm (1.4”) 1 

17 804.160.400 Bolt M16 x 40 Check on machine 4 
 804.120.350 Bolt M12x35 Check on machine 2 

18 642.162.360 V-Belt XPB 2360  3 
19 648.252.517 Taperlock 2517 – Ø25mm Check on machine, rotor shaft Ø25mm (1”) 1 
 648.352.517 Taperlock 2517 – Ø35mm Check on machine, rotor shaft Ø35mm (1.4”) 1 

20 646.021.603 Pulley SPB 160-3  1 
21 742.250.430 Bearing UELFL 205 Check on machine, rotor shaft Ø25mm (1”) 2 
 742.350.530 Bearing UELFL 207 Check on machine, rotor shaft Ø35mm (1.4”) 2 

22 830.080.080 Self Lock Nut M12  1 
23 864.120.031 Large Washer M12  1 
24 713.300.160 Bearing 6206-2RS  2 
25 402.130.920 Bush Idler  1 
26 406.310.150 Distance Bush  1 
27 428.651.400 Idler  1 
28 406.310.460 Distance Bush  1 
29 470.101.000 Tensioner  1 
30 804.160.800 Bolt M16 x 80 Check on machine 2 
 804.120.350 Bolt M12x35 Check on machine 2 

 



3 1 4 1 5 6 7 8 6 5

9 10 6 1 11 12

21

9

 
Redexim-Charterhouse Eliminator  pag 10 code 0834 

 
 PART # DESCRIPTION REMARKS QUA 
1 830.060.060 Self Lock Nut M6  40 
2 804.060.200 Bolt M6 x 20  4 
3 470.034.190 Scraper  1 
4 864.060.030 Washer M6  2 
5 464.101.900 Guide Strip  2 
6 864.060.250 Bolt M6 x 25  10 
7 464.029.160 Clamp Strip  2 
8 446.029.160 Rubber Infill Guard  2 
9 864.060.160 Bolt M6 x 16  26 
10 464.024.150 Clamp Strip  1 
11 446.024.150 Rubber Infill Guard  1 
12 466.034.200 Cover  1 

     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     

 



14

14
13

18

17
16

15

13
12

8

2
3

4

6

5

20 19

1 8 9

11
10

1

10

3 2 1

1

7

 
Redexim-Charterhouse Eliminator  pag 11 code 0834 

 
 PART # DESCRIPTION REMARKS QUA 
1 830.160.160 Self Lock Nut M16  8 
2 742.300.480 Bearing UELFL 206  2 
3 804.160.450 Bolt M16 x 45  4 
4 478.504.200 Frame Stud  4 
5 830.100.100 Self Lock Nut M10  16 
6 494.183.142 Left Side Plate  1 
7 492.089.165 Conveyor Belt  1 
8 742.250.430 Bearing UELFL 205  2 
9 466.103.100 Tensioner  1 
10 816.160.400 Tapered Bolt M16 x 40  4 
11 478.605.500 Belt Roller  1 
12 466.103.350 Tensioner  1 
13 826.200.200 Nut M20  4 
14 864.200.030 Washer M20  4 
15 494.183.140 Right Side Plate  1 
16 804.100.250 Bolt M10 x 25  16 
17 804.080.350 Bolt M8 x 35  2 
18 464.080.600 Lock Strip  1 
19 478.606.570 Belt Roller  1 
20 884.080.250 Key 8x7x25  1 

     
     
     
     
     
     
     
     
     
     

 



14 13 7

11

7 8 9 105 6

12

1

2

3

4

11

12

Redexim-Charterhouse Eliminator  pag 12 code 0834 
 
 PART # DESCRIPTION REMARKS QUA 
1 478.505.240 Lift Arm  1 
2 804.080.300 Bolt M8 x 30  8 
3 830.160.160 Self Lock Nut M16  4 
4 742.300.480 Bearing UELFL 206  2 
5 804.160.450 Bolt M16 x 45  4 
6 830.080.080 Self Lock Nut M8  8 
7 830.060.060 Self Lock Nut M6  26 
8 464.029.254 Clamp Strip  2 
9 446.029.254 Rubber Infill Guard  2 
10 804.060.160 Bolt M6 x 16  18 
11 804.060.250 Bolt M6 x 25  8 
12 826.060.060 Nut M6  8 
13 864.060.030 Washer M6  8 
14 468.029.190 Cover  1 

     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     

 



4
5 6

7

1 2
3

8 10

9
8

83

8

 
Redexim-Charterhouse Eliminator  pag 13 code 0834 

 
 PART # DESCRIPTION REMARKS QUA 
1 472.401.000 Coupling Bush  1 
2 818.080.080 Set Screw M8 x 8   2 
3 830.120.120 Self Lock Nut M12  3 
4 468.082.500 Torque Support  1 
5 884.080.320 Key 8x7x32  1 
6 532.251.500 Hydraulic Motor  1 
7 804.120.400 Bolt M12 x 40  2 
8 864.120.031 Large Washer M12  4 
9 406.120.602 Distance Bush  1 
10 802.121.000 Bolt M12 x 100  1 

     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     

 



22

2
1

3

4

10 9 11 12 13

10

5

6

7
8

9

14
15

16
17

1 18 19 19 20 21

1

2

B

A

A

B C

C

D

D

23

 
Redexim-Charterhouse Eliminator  pag 14 code 0834 

 
 PART # DESCRIPTION REMARKS QUA 
1 830.160.160 Self Lock Nut M16  8 
2 742.250.430 Bearing UELFL 205  3 
3 804.160.400 Bolt M16 x 40  4 
4 478.606.260 Belt Roller  1 
5 802.100.550 Bolt M10 x 55  4 
6 804.100.350 Bolt M10 x 35  4 
7 804.100.250 Bolt M10 x 25  16 
8 494.259.250 Right Side Plate  1 
9 864.080.030 Washer M20  4 
10 826.080.080 Nut M20  4 
11 464.080.600 Lock Strip  2 
12 866.080.020 Spring Washer  4 
13 804.080.350 Bolt M8 x 35  4 
14 830.100.100 Self Lock Nut M10  24 
15 478.505.160 Frame Stud  6 
16 494.259.235 Left Side Plate  1 
17 492.289.240 Conveyor Belt  1 
18 466.103.350 Tensioner  1 
19 816.160.400 Tapered Bolt M16 x 40  4 
20 470.103.700 Tensioner  1 
21 748.400.560 Bearing UELFL 208  1 
22 478.606.180 Belt Roller  1 
23 884.080.250 Key 8x7x25  1 

     
     
     
     
     
     

 


